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Frequency Stability

Test Conditions FR1 n66 (QPSK) / Middle Channel Limit
BW 20MHz Note 2.
Temperature Voltage —
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0010
40 Normal Voltage 0.0014
30 Normal Voltage 0.0019
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0015
0 Normal Voltage 0.0011
-10 Normal Voltage 0.0010 PASS
-20 Normal Voltage 0.0015
-30 Normal Voltage 0.0002
20 Maximum Voltage 0.0003
20 Normal Voltage 0.0002
20 Battery End Point 0.0001
Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.30 V. ; Maximum Voltage =4.25 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.
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Report No

. FG041657-01C

FR1n71

Peak-to-Average Ratio

Mode FR1 n71/20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 7.07 6.75 6.72 7.13 PASS
Mode FR1 n71/20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 8.58 PASS
TEL : 886-3-327-3456 Page Number : An71-1 of 29

FAX . 886-3-328-4978




seamancas. FCC RADIO TEST REPORT

Report No. : FG041657-01C

Spectrum = Spectrum
Ref Level 30.00 dém  Offset 17 40 db Ref Level 30.00 dém  Offset 17 40 db
o att 30d8_AQT 2 ms @ RBW 20 MHz o att 30d8_AQT 2 ms @ RBW 20 MHz
@153 view (@153 view
’ B ’ \“\
0o N 0o
o
(NN \ -
i | y i 4
1E- o 1E- T
B i ¥
1€ ‘! - 1€ 1
1 . | \
CF 680.5 MHz i ean Pvir + 20.00 dB CF 680.5 MHz i Mean Pwr + 20.00 db
C y G Distril Function C y Ci Di Function Samples: 130000
mean | poak | crest | 10% | 19 | 0.9 mean | poak | crest__ | 0% | 195 | 0a% | p.01%
Trace 1 | 2162 cbm 29,15 dbm 7.54 08 3.71 0B 6.35 dB 7.07 dB Trace 1 | 19,65 cbm 26,67 dbm 7.22 dB 3.71d8 5.17 db 5.75 dB 7.07 dB
— — —
L JL J [ CEEREEE N L J1 )| [ [T
Spectrum Spectrum
Ref Level 30.00 dém  Offset 17 40 db Ref Level 30.00 dém  Offset 17 40 db
o att 30d8_AQT 2 ms @ RBW 20 MHz o att 30d8_AQT 2 ms @ RBW 20 MHz
@153 view (@153 view
‘-“‘-—1\-..,_' B
: : \\
00 o 00 -
1E- + T 1E- + -
i |
\ \ \ \
. §
1 + 1 ;
| i !
1 ,\ 1 T
CF 680.5 MHz i ean Pvir + 20.00 dB CF 680.5 MHz i Mean Pwr + 20.00 db
C y G Di Function C y Ci Di Function Samples: 130000
mean | poak | crest | 10% | 1 | . mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 19.57 dbm  26.93 dBm 7.35 dB 3.71 0B 6.17 dB 6.72 dB 7.04 0B Trace 1 | 19,19 cBbm 26,55 dbm 7.75 dB 3.65 dB 5.41d8 7.13 dB 7.54 0B
L — —
L JL J [ CEEREEE N L J1 )| | CEERERE
Spectrum
Ref Level 30.00 dém  Offset 17 40 db
Att 30d8_AQT 2 ms @ RBW 20 MHz
(@153 view
o
0.
1E-
1
CF 680.5 MHz i ean Pvir + 20.00 dB
C y G Di Function Samples: 130000
mean | poak | crest | 10% | 19 | 0a% | p.o1%e |
Trace 1 | 16,46 bm 26,42 dbm 9.95 db 3.57 dB 6.64 OB B.56 dB 5.59 dB
—
L J1 J CERRREE ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG041657-01C

26dB Bandwidth

Mode FR1n71: 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 5.08 9.61 14.30 18.74
Mode FR1n71: 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 5.08 5.04 9.87 9.83 14.99 14.90 19.70 19.82
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.93 5.07 9.85 9.89 14.99 14.93 19.82 19.74
TEL : 886-3-327-3456 Page Number : An71-3 of 29
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01C

FR1 n71/5MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

pectrum

=)

lo Att 30
SEGL Count 100/100

Ref Level 30.00 dém

Offset 17,40 d& & RBW 100 kHz

e SWT 18 ps @ VBW 300 kHz  Mode Aut

o FFT

(@ 17k Max

15.05 dBm)|
679.37100 MHZ|
26.00 dB|
5.075000000 MHz
133.9)

o

e
nfS

60 df

CF 680.5 MHz

1001 pts

Span 10.0 MHz

Marker

X-value | ¥-value | __Function

Function Result |

v
Type | Ref | Trc |
ML 1

T1 1
T2 1

679.371 MHz
677.943 MHz
683.017 MHz

15.95 dBm ol dow
-9.85 dBm ndi
-10.29 dBm

n
B

Q factor

5.075 MHz
26.00 d8
133.9

FR1 n71/5MHz / CP

OFDM / Middle Channel

QPSK

16QAM

pectrum o pectrum =
Ref Level 30.00 dém  Offset 17,40 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 17.40 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.33 dBm| mili] 13.27 dBm|
20 680.38000 MHZ 678.72200 MHz
26.00 dB ndB 26.00 dB
04 N 5.075000000 MHz foo s o B e 5.035000000 MHz
134.1 3 facter 134.8
0 di 7
-t0d -
20 d A
N P Wl s
0 it
-40d
50 df -50 di
60 d -60 db
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function Function Result
ML 1 680.38 MHz 12.33 dém ndB down 5.075 MHz ML 1 676.722 MHz 13.27 dBm ndB down 5,035 MHz
T1 1 677.923 MHz -13.86 dam nd8 26.00 d8 T1 1 677.973 MHzZ -12.73 dém nd8 26.00 d8
T2 1 682.958 MHz -13.65 dém  factor 134.1 T2 1 663.007 MHz -13.01 dém  factor 134.8
- m— ™
L L J - L JL J [

64QAM

256QAM

pectrum o pectrum =
Ref Level 30.00 dém  Offset 17,40 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 17.40 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il 13.91 dBm| ™l 560 dBm
678.91200 MHz 680.78000 MHz
= T ndB 26.00 dB «  nde 26.00 dB
04 L . BU L, p 4.925000000 MHz 104 i Bu 5.065000000 MHz
f‘ i . Q'factor 137.8 P FEre I R Festor- e 134.4
| y
od 1 od 1
4 L 4
-t 7 0 7 %
/ M %
20 d 20 di
A / \
v vty / \
Y e 30 dBm— e oy
-40d -40 d
50 df -50 di
60 d -60 db
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 676.912 MHz 13.91 dBm ndB down 4.925 MHz ML BED.76 MHz 9.68 dém ndB down 5065 MHz
T1 1 678.072 MHz -11.75 dém nd8 26.00 dB T1 1 678.002 MHz -16.17 dém nd8 26.00 d8
T2 1 682.958 MHz -12.29 dém  factor 137.8 T2 1 663.067 MHz -18.34 dam  factor 134.4
- m— ™
L L J - L JL J [

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG041657-01C

FR1 n71/10MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

pectrum

=)

Ref Level 30.00 dém

Offset 17,40 d& & RBW 100 kHz

o Att 30de  SWT 37845 @ VBW 300kHz  Mode auto FFT
SGL Count 100/100
(@ 17k Max
™M1[1] 12.01 dBm)
681.9190 MHz
= MndB 26.00 dB|
10 d 4 TBw, o N 9.610000000 MHz
T T M 71.0
ad |
-0 d
20 df

g WY

-40d
50 df
60 d
CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
ML 1 681.918 MHz 12.01 dBm ndB down 9.61 MHz
TL 1 675.455 MHz -13.91 dam nds 26.00 dB
T2 1 685.075 MHz -13.86 dBm  factor 710
L L J
pectrum & pectrum i
Ref Level 30.00 dém  Offset 17.40 db @ RBW 10D khz RefLavel 30.00 dbm  Offset 17.40 db e RBW 100 kHz
o At 30de SWT  37.9ps @ VBW 300 kHz  Mode Auto FFT o Att a0dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
[ETEN] 10.32 dBm mili] 10.50 dBm|
678.8620 MHz 677.7630 MHz
2048 ndn 26.00 dB & ndB 26.00 dB
. " Bw 9.870000000 MHzZ 10 d Bw 9.830000000 MHz
a WL 68.4] P ] Ty feltkan Mf\.,-/l\ 68.9)
0dem od
f 7
-10 -10 di -
¥
0 d 20 d -
o™ Y Al 3 . b,
F i e ™
-40 d
0 -50 di
-60 o -60 di
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
2 1 678,862 MHZ 10.32 dém ndB down 9.67 MHz ML 1 677.763 MHz 10.50 dBm ndB down 9,53 MHZ
T 1 675,545 MHz -16.09 dBm nde 26.00 dB T L 575,485 MHz -15.74 dam nds 26.00 d8
T2 1 635,415 MHz -15.26 dBm Q factor 6.6 T2 1 65,315 MHz -14.93 dém  factor 66.9
T ™
L JL J - L JL J

64QAM

256QAM

pectrum 7 pectrum =
Ref Level 30.00 dém  Offset 17,40 dB & RBW 100 kHz Ref Level 30.00 dém Offset 17.40 d8 & RBW 100 kHz
o Att 30de SWT  37.8ps @ VBW 300 kHz  Mode Auto FFT o At 30dE SWT  37.9us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 1Pk Max
™Il .64 dBm) [ETEN] 6.66 dBm)
679.3410 MHz 679.2810 MHz
= ndB 26.00 dB 2048 ndn 26.00 dB
04 B ©.850000000 MHz 10 de 1 Bw 9.890000000 MHzZ
] 69.0 X ] 68.7
e T PP i) P s
od 0dem 1 7
g / _ /
10 10 | 7
| ] -
i i 2
20 d - 20 d - -
] i |
I / | / \
- T o) P o T
NS T [ T oot
G
50 df 50
60 d -60 d
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 679.341 MHz .64 dbm ndB down 9.65 MHz [ 1 678,261 MHz 6.66 dm ndB down .65 MHz
TL 1 675.565 MHz -18.89 dam nds 26.00 dB TL 1 675,525 MHz -19.73 dBm nde 26.00 dB
T2 1 685.415 MHz -18.99 dém  factor 69.0 T2 1 635,415 MHz -19.64 dBm Q factor 6.7
—
— T T
L ] J - L J)e J -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01C

FR1 n71/15MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

pectrum

=)

Ref Level 30.00 dém  Offset 17,40 dB & RBW 300 kHz
o Att 30dE SWT 126 @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100
@17k Max
™l 13.11 dBm|
683.4970 MHz
= 26.00 dB
04 I Y 14.206000000 MHz
17.8
0 di F
BUE! J[.
Y I = Ty
-40d
50 df
60 d
CF 680.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
ML 1 683.457 MHz 13.11 dBm ndB down 14.296 MHz
T1 1 673.037 MHz -12.74 dBm nd8 26.00 dB
T2 1 687.333 MHz -13.48 dém  factor 47.8
L L J

FR1 n71/15MHz / CP OFDM / Middle Channel

QPSK

16QAM

pectrum o pectrum =
Ref Level 30.00 dém  Offset 17,40 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 17.40 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.1a dBm| mili] 13.27 dBm|
683.9470 MHz 681.0090 MHz
e 26.00 dB & [ 26.00 dB
04 £ P VSN A 14.985000000 MHz 104 _ A P 14.895000000 MHz
7 15.6 T 45.7
LE 4 0
[ [
4 i 4 T}
-0 J' -10 j
20 d - 20 di
N A et R T I
oL =30l
-40d -40 d
50 df -50 di
-60 df -60 di
CF 680.5 MHz 1001 pts Span 30.0 MHz CF 680.5 MHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 683.947 MHz 14.13 dBm ndB down 14.585 MHz ML 1 661.009 MHz 13.27 dBm ndB down 14,695 MHz
T1 1 673.037 MHz -11.51 d8m nd8 26.00 d8 T1 1 673.067 MHzZ -13.40 dBm nd8 26.00 d8
T2 1 686.022 MHz -11.89 dém  factor 45.6 T2 1 667.563 MHZ -12.27 dém  factor 45.7
- m— ™
L L J - L JL J [

64QAM

256QAM

pectrum o pectrum =
Ref Level 30.00 dém  Offset 17,40 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 17.40 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 13.65 dBm| ™Il 10,61 dBm)
679.3010 MHz 679.9610 MHz
= T ndB 26.00 dB « ndB 26.00 dB
04 A 3 o B 14.985000000 MHz 104 Bu 14.925000000 MHz
7 I afa 15.9 P AT S| e fobbar, o 45.5
od 1 0d !
10 d ¥ — 10 di -T
i
20 d A | l 20 /
- W] A ] \
s P J |
el ERAG (o
-40d
50 df -50 di
60 d -60 db
CF 680.5 MHz 1001 pts Span 30.0 MHz CF 680.5 MHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 679.301 MHz 13.65 dBm ndB down 14.585 MHz ML 1 679.361 MHz 10.81 dBm ndB down 14,925 MHz
T1 1 672.978 MHz -12.15 dam nd8 26.00 d8 T1 1 673.037 MHzZ -14.62 dBm nd8 26.00 da
T2 1 687.953 MHz -12.83 dém  factor 45.3 T2 1 667.563 MHZ -14.52 dém  factor 45.5
- m— ™
L L J - L JL J [

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01C

FR1 n71/20MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

pectrum -
Ref Level 30.00 dém  Offset 17,40 dB & RBW 300 kHz
o Att 30de SWT  18.8ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100
(@ 17k Max
™Il 10.96 dBm|
680.0600 MHz
= ndB 26.00 dB
04 By 18.741000000 MHz
e e e -}J\».:iws.r,q 36.3
0 F "
BUE! b *i%
I X — =
o i P
e AT
-40d
50 df
60 d
CF 680.5 MHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
ML 1 660.08 MHz 10.95 dBm ndB down 18.741 MHz
T1 1 670.63 MHz -13.91 dém nd8 26.00 dB
T2 1 689.371 MHz -14.561 dém  factor 36.3

FR1 n71/20M

Hz / CP OFDM

QPSK

16QAM

pectrum o pectrum =
Ref Level 30.00 dém  Offset 17,40 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 17.40 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.76 dBm| mili] 11.87 dBm|
681.0190 MHz 681.4190 MHz
e 7 26.00 dB & 26.00 dB
w0 A A AT 19.700000000 MHz 104 - . 10.820000000 MHz
7 v ) 4.5 Fd AT ad4.4
od { od
|
4 ) 4 !
-0 4 -10 J‘
20 d - _7{ - 20 di v
. N fimimryn v m AN
30l ) :
-40d -40 d
50 df -50 di
60 d -60 db
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 681.018 MHz 12.76 dBm ndB down 19.7 MHz ML 1 SE1.215 MHz 11.87 dém ndB down 19,62 MHz
T1 1 670.63 MHz -13.60 dém nd8 26.00 dB T1 1 670.55 MHz -13.77 dém nd8 26.00 d8
T2 1 650.33 MHz -12.73 dém  factor 34.6 T2 1 690,37 MHz -14.13 dém  factor 34.4
- m— ™
L L J - L JL J

64QAM

256QAM

pectrum o pectrum =
Ref Level 30.00 dém  Offset 17,40 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 17.40 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 11.62 dBm| ™Il 503 dBm
681.0190 MHz 677.5630 MHz
= 1 ndB 26.00 dB « ndB 26.00 dB
04 X ?SW’ 10.820000000 MHz 104 Bu 10.740000000 MHz
e T e 34.4 - TR . 34.3
- o AL \ g s e RTAREGN, \
od od
|
| |
-10 df |i Jl -10 o J
20 df 20 df T
o =
Y (G S (VY ! A
s el W . . Al
0y S i R N
-40 -40 df
-50 d -50 di
60 d -60 db
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 681.018 MHz 11.82 dém ndB down 19.82 MHz ML 1 677.563 MHz 9.03 dém ndB down 19.74 MHz
T1 1 670.55 MHz -14.26 dBém nd8 26.00 dB T1 1 670.63 MHz -17.80 dém nd8 26.00 d8
T2 1 £50.37 MHz -15.10 dém  factor 34.4 T2 1 £90.37 MHz -18.60 dém  factor 34.3
- m— ™
L L J - L JL J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG041657-01C

Occupied Bandwidth

Mode FR1n71: 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 4.51 8.93 13.46 17.82
Mode FR1 n71: 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.50 4.50 9.27 9.25 14.06 14.18 18.86 18.90
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.46 4.49 9.27 9.27 14.15 14.15 18.78 18.90
TEL : 886-3-327-3456 Page Number : An71-8 of 29

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01C

FR1 n71/5MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

pectrum

=)

Ref Level 30.00 dém

Offset 17,40 d& & RBW 100 kHz

o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
@17k Max
™Il 15.08 dBm|
20 . 679.97100 Mz
X Oce B 4.505494505 MHz
LT T ALY o e s
104 'Jv s W Y,
r
0 di
-40d
50 df
60 d
CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result
ML 1 679.371 MHz 15.08 dBm
T1 1 678.24226 MHz 8.74 dBm oce Bw 4.505494505 MHz
T2 1 682.74775 MHz 10.01 dBm
— —
L L J

FR1 n71/5MHz / CP OFDM

QPSK

16QAM

pectrum o pectrum =
Ref Level 30.00 dém  Offset 17,40 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 17.40 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.46 dBm| mili] 13.06 dBm|
20 682.30800 MHz - 678.76200 MHz
Oce B 4.495504496 MHz Oce B 4.495504496 MHz
w0 Tl e o b e, - o wd 11, Pt Af | T2
7 ¥ X
i |
od 0 F
! /
-t0d - -10d -
/ \ /
20 d : - 20 di -
~ e - [ I -
- VA e A et WO
-40d
50 df -50 di
60 d -60 db
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 682.308 MHz 12.45 dBm ML 1 676.762 MHz 13.08 dBm
T1 1 678.25225 MHz 6.91 dBm oce Bw 4.495504496 MHz T1 1 678.23227 MHz 7.37 dam oce Bw 4. 495504496 MHZ
T2 1 682.74775 MHz 6.72 dbm T2 1 602.72777 MHz .00 dém
- m— ™
L L J - L JL J

64QAM

256QAM

pectrum o pectrum =
Ref Level 30.00 dém  Offset 17,40 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 17.40 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il 12.88 dBm| ™Il 526 dBm
20 680.07000 MHz - 678.98200 MHz
1 Oce B 4.455544456 MHz Oce B 4.485514486 MHz
X
T N
10 di - - - 10 d — — -
“l IVIST o Sy vy R ‘X
od ] T 0 ¢
L |
d / 4
-0 i -10 \
J \ N
20 d 20 di -
[~ / \
) . 7 T /
Ay e = B (A VSN
-40d
50 df -50 di
60 d -60 db
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 680.07 MHz 12.88 dBm ML 676,562 MHz 9.28 dem
T1 1 678.26224 MHz 7.61 dBm Oce Bw 4.455544456 MH2 T1 1 678.24226 MHz +.39 dBm oce Bw 4. 485514486 MHZ
T2 1 582.71778 MHz 7.81 dém T2 1 662.72777 MHz 5.70 dém
- m— ™
L L J - L JL J

TEL : 886-3-327-

3456

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01C

FR1 n71/10MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

pectrum -
Ref Level 30.00 dém  Offset 17,40 dB & RBW 100 kHz
o Att 30de SWT  37.8ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
(@ 17k Max
™l 11.99 dBm|
20 681.9190 MHz
M10CEC By 8031068931 MHz
i fa T
10 d TP e e
LE 1
-10 di +
{ 4
20 d — -
= N A,
A r Rl NPT L W
el o [ e "
= T
-40d
50 df
60 d
CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result
ML 1 681.915 MHz 11.99 dém
T1 1 675.8447 MHz 7.22 dBm Oce Bw 8.931068931 MHz
T2 1 684.7757 MHz 8.35 dbm
— —
L L J

FR1n71/10M

Hz / CP OFDM

QPSK

16QAM

pectrum o pectrum
Ref Level 30.00 dém  Offset 17,40 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 17.40 db & RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz  Mode auto FFT o Att a0dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 10.18 dm| mili] 10
20 681.2390 MHz - 678.42
w1 OccBw 0.270720271 MHz Oce B 0.250749251 MHz
11 L2 I di 2
10 T A T T " P | AT T,
od od i
10 d [ 10d !
- § E T
20 d L i 20 di L
o - v
A T . s
-0 gem - e - -30 dBmrt—
i Pl o
-40 -40 df
-50 d -50 di
60 d -60 db
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 681.238 MHz 10.18 dém ML 676.422 MHz 10.21 dém
T1 1 675.8646 MHz 6.62 dBm oce Bw 9.270729271 MHz T1 1 675.8646 MHz 6.79 dBm oce Bw 9.250749251 MHZ
T2 1 685.1354 MHz ©.20 dbm T2 1 565.1154 MHz 7.69 dém
- m— ™
L L J - L JL J

64QAM

256QAM

pectrum

Ref Level 30.00 dém

(=]

Offset 17,40 d& & RBW 100 kHz

pect

m
Ref Level 30.00 dém

=)

Offset 17.40 0B & RBW 100 kHz

o Att 30de SWT  37.8ps @ VBW 300 kHz  Mode Auto FFT o At 30de SWT  37.9ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 1Pk Max
M1[1] 7.44 dBm) M1[1] 7.09 dBm)|
682.2180 MHz 682.1180 MHZ|
= Oce B 0.270720271 MHz 20 dsm Occ Bw 9.270729271 MHz
10d - F - 10 dém -
PRt P AN [ SN PR SR N
0 di o di T
BUE! / -0 "
/ /
20 d | 20 d T
J / i
oyy) =0 : .
MPRPNET v ~ p N S A loas A .
S R ey TS S
! '] b e
50 df 50
-60 df -60 d
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 682.218 MHz 7.44 dBm M1 1 662,118 MHZ 7.09 dém
TL 1 675.8447 MHz 2.51 dBm Occ 8w 9.270729271 MHz TL 1 6758447 MHz2 2.30 dBm oce Bw 0.970720271 MHz
T2 1 685.1154 MHz 1,80 dém T2 1 635, 1154 MHz 3.20 dBm
— —
L I ) - L )t J -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01C

FR1 n71/15MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

pectrum

=)

Ref Level 30.00 dém

Offset 17,40 dB & RBW 300 kHz

o Att 30dE SWT 126 @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100
@17k Max
™l 12.01 dBm|
20 679.4810 MHz
1 Oce B 13.456543457 MHz
10 df oA Shaan s o "\.\ = B -
i
0 di T
/
BUE! i
| N o~
w7 A
-40d
50 df
60 d
CF 680.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 679.481 MHz 12.01 dBm
T1 1 673.4271 MHz 7.52 dBm oce Bw 13.456543457 MHz
T2 1 685.8836 MHz 7.36 dém
— —
L L J

FR1 n71/15M

Hz / CP OFDM

QPSK

16QAM

pectrum o pectrum =
Ref Level 30.00 dém  Offset 17,40 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 17.40 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.89 dBm| mili] 12.54 dBm|
20 677.0830 MHz - 677.1130 MHz
X Oce B 14.055044056 MHz M1 Oce B 14175824176 MHz
10 df W . acf) PN R 10 di T1 e ol NP o
r 7 T
|
od t 0 !
] I
10 d f ! 10 !
j \ B
20 d At = 20 di -
el Iromd™ ey A P
-y b 3 A
-40 -40 df
50 df -50 di
60 d -60 db
CF 680.5 MHz 1001 pts Span 30.0 MHz CF 680.5 MHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 677.083 MHz 13.89 dBm ML 1 677,113 MHz 12.54 dBm
T1 1 673.457 MHz 7.66 dam oce Bw 14.055944056 MHz T1 1 673.3971 MHz 7.96 dam oce Bw 14.175824176 MHz
T2 1 687.513 MHz 7.53 dém T2 1 667.5729 MHz 8.32 dem
- m— ™
L L J - L JL J
pectrum o pectrum =
Ref Level 30.00 dém  Offset 17,40 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 17.40 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™l 12.52 dBm| ™Il 10,45 dBm|
20 683.2070 MHz - 685.8950 MHz
OLc By 14145854146 MHz OccBw | 14145854146 MHz
10d e o 10 d " X
- LN WPTIVETa Yoy GRS VN S AY
B
ad r 0d I, t
) |
-od f -10d T \I
20 d 3 A & 20 di {
Y T 1
AW i Vi, —
an’ S L
-40d
-50 d -50 di
60 d -60 db
CF 680.5 MHz 1001 pts Span 30.0 MHz CF 680.5 MHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 683.287 MHz 12.52 dém ML 665595 MHz 10.45 dBm
T1 1 673.4271 MHz 8.04 dBm oce Bw 14.145854146 MHz T1 1 673.3971 MHz +.79 dBm oce Bw 14.145854146 MHz
T2 1 687.5725 MHz 7.63 dém T2 1 667.543 MHZ 5,35 dém
- m— ™
L L J - L JL J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01C

FR1 n71/20MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

pectrum -
Ref Level 30.00 dém  Offset 17,40 dB & RBW 300 kHz
o Att 30de SWT  18.8ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100
@17k Max
™Il 12.44 dBm|
20 675.4650 MHz
M1 Oce B 17.822177822 MHz
_ I . L
104 = D Y (re v
0 di
[ |
BUE!
1 I
. VYL T
-40d
50 df
60 d
CF 680.5 MHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result
ML 1 675.485 MHz 12.44 dBm
TL 1 671.0604 MHz 5.58 dam Occ 8w 17.822177822 MHz
T2 1 686.8916 MHz 5.71 dém
— —
L L J

FR1 n71/20M

Hz / CP OFDM

QPSK

16QAM

pectrum o pectrum =
Ref Level 30.00 dém  Offset 17,40 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 17.40 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 2.58 dBm mili] 11.88 dBm|
20 681.2190 MHz - 678.6220 MHz
Oce B 1B.861138861 MHz W Oce B 1B.001008901 MHz
wd P s L T 7 04 i = =
od | od
f
f \ .
BUE! ‘\ -10 di ¢
20 d / s 20 di I
) A e | g \ ,.\f\-lnr,-w ™
oy A Y,
-40d -40 d
50 df -50 di
60 d -60 db
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 681.218 MHz 12.58 dBm ML 1 676.622 MHz 11.88 dBm
T1 1 671.0694 MHz 6.37 dém Oce Bw 18.861138861 MHz T1 1 671.1094 MHz 5.38 dBm Oce Bw 18.901098901 MHz
T2 1 6899306 MHz .77 dbm T2 1 550.0105 MHz .69 dbm
- m— ™
L L J - L JL J
pectrum &3 pectrum &3
Ref Level 30.00 dém  Offset 17,40 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 17.40 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™l 11.95 dBm| ™Il 552 dBm
20 682.1380 MHz - 683.9370 MHz
w1 Occ B 1B.781218781 MHz Oce B 1B.001008901 MHz
b
10 d — - 10 d
T G T o R —— - - c
7 P ] e
0 + 0
f | / |
BUE T -10 di }
J .‘ ‘
0 | o0 J |
A Ml R A j |
. I ] . — e —
o vy T
-40 -40 df
50 df -50 di
-60 df -60 di
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 682.138 MHz 11.95 dém ML 663,337 MHz 9.52 dem
T1 1 671.1094 MHz 5.81 dBm Oce Bw 18.781218781 MHz T1 1 671.0295 MHz +.42 dBm oce Bw 18.901098901 MHz
T2 1 689.8906 MHz .57 dbm T2 1 669.9306 MHz 4.81 dbm
- m— ™
L L J - L JL J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01C

Conducted Band Edge

FR1 n71/5MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Date:

ectru Spectrum =
Ref Level 30.00 dBm  Offset 17.40 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 17.40 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
b | s s Ak Line _$PURIOUS_LINE_ABS PAS!
o0 ng;ﬁw PURIOUS_)INE_ABS PABS ’_\ 20 GBH‘.‘P "n\ 5
[
10 dBm ]| 10 dBm "
CL- f i\ 0 dBm [(’ \
-10 d8m -10 dBm h
SPURIOUS_LINE_ABS 11 ‘f‘ *
-20 dem -20 dBm
| ik
-30 dBm J ﬂ -30 dem “ fi L\
-40 dom J ,h%va I '\ -40 dem : ul | ;
. fn WA L [h
S0 dem T 7 v R :vé’g\élﬁm,m i T I —— =
-60 dBm -60 dBm
Start 652.0 MHz 3003 pts Stop 668.0 MHz | |[[Start 693.0 Mz 3008 pts Stop 709.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | Atimit__| Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£52.000 MHz 562,900 MHz 100.000 kHz 662,89456 MHz -18.81 d&m -5.81 d& 693.000 MHz 608,000 MHz 100.000 kHz 607,62288 MHz 21.51 dBm -8.49 db
662.500 MHz £63.000 MHz 50.000 kHz 662,39326 MHz -13.65 dBm -0.65 dB 692,000 MHz 693,100 MHz 50.000 kHz 69800055 MHz -16.23 dBm -3.23d8
563.000 MHz £68.000 MHz 100.000 kHz 56335215 MHz 20.35 dBm .64 de 698.100 MHz 709.000 MHz 100.000 kHz 698.10544 MHz -20.56 dBm -7.56 d8
'
) i )
Date: 12.AUG.202 17:31:23

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 17.40 dB

Mode Auto Sweep

s um

Ref Level 20,00 dém
SGL Count 100/100

Offset 17.40 de

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
Line _$PURIOUS INE_ABS PABS Line SPURIOUS_LINE_ABS. PASS
20 dBm 20 dBm
10 dBm 10 dBry,
N ’WM ‘,v—w I P,
0de \ dBm
-10 d&m 10 dBm
SPURIOUS. (TNE ABS \ ‘
-20 dem | i |[[-20 cem \L
-30 dem ' -30 dBm ¥
o] )/J/ \w\‘\.ﬁ/'{r’\“x
-40 dBm = -40 dBm -
. o
i
IS I PRI ow— 50 dBm e
60 dem 60 dBm
Start 652.0 MHz 3003 pts Stop 668.0 MHz | (|| Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious EmiSSi"'I's | | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeu | RBW | Frequenc: | powerabs | ALimit
552.000 MHz 662,900 MHz 100,000 kHz 662,89456 MHz -28.62 dBm -15.62 dB e 35000 M| 606 550 MIE 100,000 Wz Ty e e -21W|
662.900 MHz 663,000 MHz 50.000 kHz 662.99785 MHz -26.44 dBm -13.44 dB 598.000 MHz 505 100 MH= E0.000 kis S0 00574 M 5732 dbm e
R TS 558,000 MHz 100,000 kHz 567.45305 MHz 5.99 dBm -23.01 dB £98.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -28.89 dBm -15.89 dB
—
.
Il - j [ £
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01C

FR1 n71/5MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

]" 1

Spectru || spectrum
Ref Level 30.00 dBm  Offset 17.40 d& Mode Auto Sweep Ref Level 30,00 dBm  Offset 17.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GlinEARS_ PAES
B 3 3 Line SPURIOUS _LINE_ABS, PAKS
20 ghine _BPURIOUS }INE_ABS J L =,_\
10 dBm \ 10 dBm IJ
0dB L\ 0 dem J 1
-10 dém -10 dBm +—
SPURIOUS_LINE_ABS ]L !ﬂ 1
-20 dem /, 'H 20 dBm 4 \
-20 dBm J, % !. -30 dBm \ | 1
1
40 dBm ! I \ ~ , (I N‘ b
m 7 M 40 dem R Y
A, (1YW PORERWA i [
-50 dem — o ] ool ——] —
=60 cBm; -60 dem:
Start 652.0 MHz 3003 pts Stop 668.0 MHz ||| Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
£52.000 MHz 662,900 MHz 100,000 kHz 66289456 MHz -19.38 dém -6.38 d8 693.000 MHz 698.000 MHz 100.000 kHz 69766285 MHZ 21.03 dBm -8.97 db
662.900 MHz 663,000 MHz 50.000 kHz 662.99426 MH2 -15.11 dBm -2.11 dB 598,000 MHz 598,100 MH2 50.000 kHz 605 00415 MHe 15 44 dBm o4 de
563.000 MHz 668.000 MHz 100.000 kHz 663.28222 MHz 20.00 dem -10.00 dB £98.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -20.29 dBm -7.29 dB
e —

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru || spectrum
Ref Level 30.00 dBm  Offset 17.40 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 17.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS JL
10 dem
R
ods
-10 d&m l 10 dBm
SPURIOUS INE ABS | \
20 dBm ,f 20 dem
-30 dBm -30 dBm
ST 1
40 derm —— 40 dBm
frern I P
L
-50 dBm P -50 dBm
AR N— S—
50 dam 60 dBm
Start 652.0 MHz 3003 pts Stop 668.0 MHz |||l start 693.0 MHz 3003 pts Stop 709.0 MHz
purious E'"iSSiﬂTS | | [ | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
652.000 MHz £62.900 MHz 100,000 kHz £62,59456 MHz -26.24 dem -15.24 db 603.000 MHZ NI 100,000 Kz e EYTEa 555 dbm -21W|
562.900 MH2 | 663,000 MHz 50.000 kiz 062,59426 MHz ~26.26 dbm -13.26 d8 698.000 MHz  693.100 MHz 50,000 kHz 698,00784 MHz -26.06 dBm -13.06 dB
563.000 MHz 668.000 MHz 100.000 kHz 6£66.62388 MHz 7.35 dBm -22.65 di £98.100 MHz 709.000 MHz 100.000 kHz 508, 10544 MHz -28.76 dbm -15.76 dB
T
I 1 P
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seamancas. FCC RADIO TEST REPORT

Report No. : FG041657-01C

FR1 n71/5MHz / CP OFDM / QPSK

Spectrum || spectrum
Ref Level 30.00 dém  Offset 17.40 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 17.40 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GlinEARS_ PAES
B | 3 3 ARG Line SPURIOUS_LINE_ABS. PAS!
20 dIB;;‘“J PURIOUS INE_ABS PABS ZDGBH‘.‘P S
10 dBm 10 dBm
st ce g ! A
ods g dem
-10 dem \ /m dBm
SPURIOUS_LINE_ABS [ \
-20 dem j 20 dBm \k.
-30 dBm /T -30 dBm ,\‘W
-40 dem e -40 dBm e
"J,—\,w\/f .
] B S
-50 dem - -50 dem
e sl R SR
-0 dBém 50 dBm
Start 652.0 MHz 3003 pts Stap 668.0 MHz ||| Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REBW Freguency Pawer Abs Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£52.000 Mz 662,900 MHz 100,000 kHz 662,899456 MHz -29.65 dem 6.65 d& 603.000 MHz 599,000 MHz 100.000 kHz 593,32218 MHz .71 dBm -23.20 dB
562.900 Mrz | #63.000 Mhiz £0.000 kHz 662.99515 MHz -27.38 dam -14.30 d8 698.000 MHz | 698,100 MHz 50.000 kHz 508,01024 hHz -26.17 dBm -13.17 d8
Se3.000 Mz 558,000 MHz 100.000 kHz 564.52088 MHz 5.42 ddm ~2¢.58 dB 698.100 MHz 709,000 MHz 100.000 kHz 698, 10544 MHz -28.17 dBm -15.17 dB
i ) [ (] il [ i
Date: 17:2 Date
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01C

FR1 n71/10MHz / DFT-s-OFDM / P1/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectru

Ref Level 30.00 dBm  Offset 17.40 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 17.40 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
b s s Line _$PURIOUS_LINE_ABS PABS
20 ghine —$PURIOUS_LINE_ABS 20 dbih ﬂ
10 dem ﬂ 10 dBm f ]
ode {I \ 0 dem { k
-10 d8m I -10 dBm \
SPURIOUS_LINE_ABS # 1‘ f t
-20 dem ] T -20 dBm JJ \
-30 dém { “L -30 dém f, ; \
-40 dBm " ﬁ 40 dem k "1.
fo- | l N I
50 dem L _— et e | [ Wva N o~ S
-60 dBm -60 dBm
Start 652.0 MHz 3003 pts Stop 673.0 MHz Start 688.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
652,000 MHz 662,000 MHz 100.000 kHz 661,96503 MHz -51.72 d&m -38.72 d8 688.000 MHz 698.000 MHz 100.000 kHz 697,57542 MHz 20.78 dBm -9.22 d
662.000 MHz £63.000 MHz 100.000 kHz 562.99950 MHz -17.77 dém -4.77 dB 698,000 MHz 639,000 MHz 100,000 kHz £93,00050 MHz -15.43 dBm -2.43 dB
663.000 MHz 673,000 MHz 100.000 kHz 66339461 MHz 17.04 dBm -12.96 di 699.000 MHz 709.000 MHz 100.000 kHz 702.06194 MHz -45.16 dBm -32.16 dB
i - ¥ —_—
1 3B:1

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 17.40 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 17.40 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr

Limit Fheck PAES | SPURIGECHHEKABS PAES

¥ . ; AlS Line _§PURIOUS_LINE_ABS PABS
20 ghine —FPURIOUS_|INE_ABS PABS 20 b
10 dBm 10 dém
B L A e ae VY SV v g |
dn Y S W ¥ 'S
0 f \ dem T
-10 dam J 10 dBm !
20 dBm J H_ 20 dBm .ﬁl
-30 dBm -30 dBm
_'_/«'f""r N"'\.A o]
40 dem: —= Eas -40 dBm k <
ot
™
-50 dBm -50 dBm
e P em
-60 dBm -60 dBm
Start 652.0 MHz 3003 pts Stop 673.0 MHz Start 688.0 MHz 3003 pts Stﬂ 709.0 MHz
purious E'"iSSiﬂTS | | [ | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs Alimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit

652,000 MHz 662,000 MHz 100,000 kHz 661,98501 MHz -34.54 dém -21.54 d& 588.000 MHZ 609.000 MHz 100.000 KRz 689.45355 MHz 6.58 dBm -23.42 db

662,000 MHz 663,000 MHz 100.000 kHz 662.99850 MHz -25.30 dBm -16.30 dB 508.000 MHz 509,000 MHz 100.000 kHz £08,00150 MHz -31.49 dBm -18.49 dB

£63.000 MHz 573.000 MHz 100.000 kHz 667.05095 MHz 2.05 dBm -27.05 d& 699.000 MHz 709.000 MHz 100.000 kHz 701.62238 MHz -33.89 dbm -20.89 db

Y
) i )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01C

FR1 n71/10MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectru
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Limit Twrk PARS Limit l‘thnrk PARS
Ine SPURIOUS LINE ABS PABS e LPURIOUS LINE ABS PAES
-10 difE— -10 ddff
1OUS_LINE_AB5_ B LINE_ABS_
-20 dBm
-30 dBm
g g |[| -40 dBm —
.
-50 dBm i -50 dBm o
e
-70 dB -70 dBm
-80 dB -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 15005 pts Stop 7.0 GHz Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 652.000 MHz 100.000 kHz 638.47826 MHz -56.75 dBm -43.75 dB 30.000 MHz 652.000 MHz 100.000 kHz 636.61319 MHz -56.68 dBém -43.68 dB
709,000 MHz 1,000 GHz 100.000 kHz 917.29321 MHz -56.17 dBm -43,17 dB 709,000 MHz 1,000 GHz 100.000 kHz 974.27223 MHz -55.81 dBm -42.81 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.73832 GHz -45.28 dBm -32.28 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.67133 GHz -45.31 dBm -32.31dB
3.000 GHz 5.000 GHz 1.000 MHz 4.88378 GHz -42.98 dBm -29.98 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.91827 GHz -43,07 dBm -30.07 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.29575 GHz -38.94 dBm -25.94 db 5.000 GHz 7,000 GHz 1.000 MHz 6.99325 GHz -38,94 dBm -25.94 d&
~ — ~ —
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Highest Channel / 1RB1

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 17.40 dB Mode Auto Sweep

rf‘hnrk PAES
1 $PURIOUS LINE_ABS PAES
| INE_ABS_
-30 dBm
-40 der ——
-50 dBm f—
Start 30.0 MHz 15005 pts Stop 7.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 652.000 MHz 100.000 kHz 631.01799 MHz -56.72 dBm -43.72 dB
709.000 MHz 1.000 GHz 100.000 kHz 953.34116 MHz -56.05 dBm -43.05 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.72232 GHz -45.34 dBm -32.34 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.93527 GHz -43,20 dBm -30.20 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.99225 GHz -38.69 dBm -25.69 dB
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